
TOWN OF HENNIKER, NEW HAMPSHIRE 
SELECTMEN AGENDA 

Place: Henniker Community Center 57 Main Street 
Henniker, NH 03242 

Tuesday March 21, 2023 
6:15 PM 

I. CALL TO ORDER

II. PLEDGE OF ALLEGIANCE

III. ANNOUNCEMENTS

IV. CONSENT AGENDA
1) Consent Agenda March 21, 2023

V. PUBLIC COMMENT #1 – (For any comment by any Henniker resident on a topic. Request time limit, up to
3 minutes)

VI. APPOINTMENTS WITH THE BOARD
2) Stephen Smith & David Mercier, Underwood – Wastewater Plant Update on Upgrade Plan
3) Richard Emberley & Mark Kondelis, DES – Update on Wastewater Plant Tour and Assessment

VII. CONTINUED BUSINESS

VIII. NEW BUSINESS
4) Reconstitute the Board of Selectmen
5) Leo Aucoin – Highway Dept. – Crushed Gravel Bid 2023
[...]
b.	 Use the selection to determine the correct column.

c.	 Proceed down the column selecting all work that is conducted at the plant. Put this 
number in the “Total Hours for Plant” column on the far right.

d.	 Vehicle maintenance is for all motorized vehicles (i.e., trucks, cars, front and back 
loaders, etc.). Multiply the total number of vehicles by 25 and put this number in the 
“Total Hours for Plant” column on the far right.

e.	 Add all the hours in the “Total Hours for Plant” column and put the number on the 
Total line. 

f.	 Put the number from the Total line from Chart 5 next to Chart 5 on the Final Estimate 
Chart on page 32 for One Shift, page 44 for One-Plus Shift, or page 56 for 24/7.

g.	 Continue to Chart 6.



15

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

8.	 Chart 6 – Automation and SCADA (a detailed description of the items in this chart can 
be found in Appendix A)

a.	 Proceed down the column checking Yes or No for all types of automation that are 
used at the plant.

b.	 This chart does not have a numerical effect on the final estimate of staffing but is a 
good tool to see what level of automation is being used at the plant. See “Appendix 
A: Automation and SCADA” for more information. 

c.	 Continue to Chart 7.

	 9.	 Chart 7 – Considerations for Additional Staffing Considerations (a detailed description 
of the items in this chart can be found in Appendix B) 

a.	 Proceed down the chart placing a check mark on every line where additional staff will 
be needed.

b.	 This chart does not have a numerical estimate due to the complexity and wide range 
of staffing options, but the responsibilities will increase calculated staff hours. See the 
“Appendix B: Additional Staffing Considerations” for more information. 

c.	 Continue to Final Estimate Chart. 

10.	 Final Estimate

a. 	 This chart should include the annual hours added up from each chart. If not, go back 
to each chart and fill in the chart estimate in annual hours with the correct box.

b. 	 Add the total of the five charts and put this number next to Estimated Operation and 
Maintenance Hours.

c. 	 Divide Estimated Operation and Maintenance Hours by 1500 for your Estimated 
Operation and Maintenance Staff. This is the estimated amount of staff to operate and 
maintain the plant.

d. 	 Go back to Chart 7 and for each checked line consider what additional staff will be 
needed. Put this number next to Estimated Additional Staff from Chart 7.

e. 	 Add Estimated Operation and Maintenance Staff with Estimated Additional Staff from 
Chart 7 and put this number next to Total Staffing Estimate. This is the total estimated 
staff needed to run the plant. 

NOTE FOR CHARTS 1, 2, and 4: Interpolating Data Points

Under some flow ranges are a range of annual hours for a specified operation, process, or activity. 
When a square has a range of annual hours it will be necessary to interpolate the data point.

To interpolate the point we need to find X which is between Min Hours and Max Hours.

Set-up:   Max Hours – Min Hours  	 Max Hours – X 
	 --------------------------------	 =	 -------------------------------		
	   Max Flow – Min Flow	 Max Flow – Design Flow

Then calculate for X.

For an example on interpolating a data point, turn to page 16.



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

16

Example
Note: The user must complete the entire chart including all the plant’s units and processes before moving 
on to the next chart.

Plant Name: NEIWPCC example - Activated Sludge plant with 30/30 discharge permit

Design Flow – 9.0 mgd; Actual Flow – 4.2 mgd

One – Plus shift plant: Plant is staffed 7 days a week from 8 a.m. – 5 p.m.

Chart 1
•	 Select flow range of 5 – 10 mgd.

•	 Circle all processes from the plant.

Chart 1 (One-Plus Shift) 
Basic and Advanced Operations and Processes

Flow

Process
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Total 
Hours 

for Plant

Preliminary Treatment 160 160 320 640 960 1280

Primary Clarification  
(mult. by # of units)

160 160 160 320 320 320 960

Activated Sludge 640 1280 1920
1920-
2560

2560-
3200

7680 2432

Activated Sludge w/BNR 960 1920 2560
2880-
3840

3840-
7680

8960

TOTAL 3392

3

•	 The plant has 3 primary clarification units. When directed, multiply hours by number of units. 

•	 For hourly selections with ranges of numbers, it will be necessary to interpolate the estimated 
hours.

2560 – 1920  =  2560 –  X
 10 – 5               10 – 9

640  =  2560 – X
	 5	 1

128 = 2560 – X

X = 2560 – 128

X = 2432.0 hours



17

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 2 (One-Plus Shift) 
Maintenance

Flow

Activity/Flow
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd 

Multiply 
by

Total 
Hours 

for Plant

Manually Cleaned 
Screens

80 80 80 80 160 320 # of screens

Mechanically Cleaned 
Screens

80 80 80 320 960 1280 # of screens 960

Mechanically Cleaned 
Screens with grinders/
washer/compactors

80 160 320 640 1280 1600 # of screens

TOTAL 960

Example

3

•	 The plant has 3 mechanically cleaned screens, so multiply the hourly estimate by 3. 

Chart 3 (One-Plus Shift) 
Laboratory Operations

How often are tests run?

Test Required by Permit
Testing 

Time (hrs.)

Tested 
Weekly 

X 52 

Tested 
Monthly  

X 12

Tested 
Quarterly 

X 4

Annual 
Hours

Acidity 0.75

Alkalinity, total 0.75 2 18

Biochemical Oxygen Demand (BOD) 2.5 5 650

Chemical Oxygen Demand (COD) 2.5

TOTAL 668

•	 Sampling time is built into testing time estimates. 

•	 The plant runs a BOD test 5 times per week and an alkalinity test 2 times per month.

–	 BOD testing time = 2.5 x 5 x 52 = 650 hours

–	 Alkalinity testing time = 0.75 x 2 x 12 = 18 hours



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

18

Chart 4 (One-Plus Shift) 
Biosolids/Sludge Handling 

Flow

Process
0.25-0.5 

mgd
0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-10.0 
mgd

10.0-20.0 
mgd

>20  
mgd

Belt Press 320 960 1920 2560 2560 2560/shift

Plate & Frame Press 320 480 960 2560 2560 2560 

Gravity Thickening 80 80 160 160 320 320

TOTAL 2560

Chart 5 (One-Plus Shift) 
Yardwork

Size of Plant

Work Done Small Average Large
Total Hours 

for Plant

Janitorial/Custodial Staff 100 200 400 200

Snow Removal 60 120 400

Mowing 100 120 400

Vehicle Maintenance (per vehicle) 25 25 25 175

Facility Painting 60 80 160

Rust Removal 60 80 160

TOTAL 375

•	 The plant design flow is between 1 – 10 mgd, so the plant size is considered average. The plant 
handles the janitorial work and has 7 vehicles. They outsource snow removal, mowing, painting 
and rust removal.

7

•	 The plant has 2 belt presses. However, since there is no multiplier use the hourly multiplier in the 
box. 

Example



19

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Example

Final Estimates

Chart # Annual Hours

1 – Basic and Advanced Operations and Processes 3392

2 – Maintenance 960

3 – Laboratory Operations 668

4 – Biosolids/Sludge Handling 2560

5 – Yardwork 375

Estimated Operation and Maintenance Hours 7955

Estimated Operation and Maintenance Staff 5.3 (7955 ÷ 1500)

Estimated Additional Staff from Chart 7 2.0

Total Staffing Estimate 7.3

Chart 6 – Automation/SCADA (List all “yes” answers from Chart 6)

	 The plant utilizes an automatic call director.

Chart 7 – Considerations for Additional Plant Staffing (List all “yes” answers from Chart 7).  
Attach supporting information to justify additional staffing needs from Chart 7.

The plant is also responsible for 275 miles of collection systems and inspects  
 7 pump stations.

Chart 6 (One-Plus Shift) 
Automation/SCADA

Type of Automation Yes No

Automated attendant or Interactive voice recognition (IVR) equipment

Automated Meter Reading (AMR), Touchpad meters or other automated metering 
technology

Automatic call director (ACD)

4

4

4
Chart 7 (One-Plus Shift) 

Considerations for Additional Plant Staffing

• Management responsibilities (i.e., human resources, budgeting, outreach, training, town/
city meetings, scheduling, etc.) and responsibility for clerical duties (i.e., billing, reports, 
correspondence, phones, time sheets, mailings, etc.)  

_______

• Plant staff responsible for collection system operation and maintenance, pump station 
inspections, and/or combined sewer overflows

_______4



This page is intentionally blank.



21

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

The charts on the following pages apply to publicly and privately owned wastewater treatment 
facilities where operators are present for only one shift a day, five days a week. To arrive 
at the numbers on the charts, the daily hour estimates for a task were multiplied by 260 to 

determine annual hours.

Chapter 6

Charts: One Shift Plant



This page is intentionally blank.



23

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Flow

Process
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Total 
Hours  

for Plant

Preliminary Treatment 130 130 260 520 780 1040

Primary Clarification  
(mult. by # of units)

130 130 130 260 260 260

Activated Sludge 520 1040 1560
1560-
2080

2080-
2600

6240 

Activated Sludge w/BNR 780 1560 2080
2340-
3120

3120-
6240

7280

Rotating Biological 
Contactor

260 390-780
780-
1560

1560 X X

Sequencing Batch Reactor 
(per tank)

260 260 260 260 260 260

Extended Aeration (w/o 
primary)

650 1300 2080 X X X

Extended Aeration w/BNR 910 1820 2600 X X X

Pure Oxygen Facility X X X
2080-
2600

2600 4680

Pure Oxygen Facility w/BNR X X X
2600-
3900

3900 6240

Trickling Filter 260 260 520 780 1040 2080 

Oxidation Ditch  
(w/o primary)

650 1300 2080 X X X

Oxidation Ditch w/BNR 910 1820 2600 X X X

Aeration Lagoon 390 390 390 X X X

Stabilization Pond 260 260 260 X X X

Innovative Alternative 
Technologies

520 780 X X X X

Nitrification 65 65 130 130 260 520

Denitrification 65 65 130 130 260 520

Phosphorus Removal 
(Biological)

65 65 130 130 260 520

Phosphorus Removal 
(Chemical/Physical)

65 130 260 520 780 1040

Membrane Processes 65 65 130 130 260 260

Chart 1 (One Shift) 
Basic and Advanced Operations and Processes

continued on page 24



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

24

Flow

Process
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Total 
Hours  

for Plant

Cloth Filtration 65 65 130 130 130 130

Granular Media Filters 
(Carbon, sand, anthracite, 
garnet)

130 260 260 390 390 780

Water Reuse 65 65 130 130 130 130

Plant Reuse Water 26 26 26 39 65 65

Chlorination 130 130 260 260 260 260

Dechlorination 130 130 260 260 260 260

Ultraviolet Disinfection 130 130 260 260 260 260

Wet Odor Control  
(mult. by # of systems)

130 130 260 260 260 260

Dry Odor Control  
(mult. by # of systems)

65 65 130 130 130 130

Septage Handling 130 130 260 260 260 260

TOTAL

 

Chart 1 (One Shift) continued

Basic and Advanced Operations and Processes

•	Activated Sludge process includes RAS and WAS pumping. 

•	Secondary Clarification has been built into basic operations processes.



25

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 2 (One Shift) 
Maintenance

 Flow

Activity
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Multiply 
by

Total 
Hours 

for Plant

Manually Cleaned 
Screens

65 65 65 65 130 260 # of screens

Mechanically Cleaned 
Screens

65 65 65 260 780 1040 # of screens

Mechanically Cleaned 
Screens with grinders/
washer/compactors

65 130 260 520 1040 1300 # of screens

Comminutors/
Macerators

65 65 65 130 195 260 # of units

Aerated Grit 
Chambers

26 26 65 130 195 260
# of 

chambers

Vortex Grit Removal 26 26 65 130 195 260 # of units

Gravity Grit Removal 26 26 39 52 104 130 # of units

Additional Process 
Tanks

26 26 26 26 26 26 # of tanks

Chemical Addition 
(varying dependent 
upon degree of 
treatment)

26 26 26 26-78 78-156 208

# of 
chemicals 
added for 
processes

Circular Clarifiers 65 65 130 130 195 260
# of 

clarifiers

Chain and Flight 
Clarifiers

65 65 130 130 195 260
# of 

clarifiers

Traveling Bridge 
Clarifiers

X X X X 195 260
# of 

clarifiers

Squircle Clarifiers 65 65 130 130 195 260
# of 

clarifiers

Pumps 100 100 250 500 750 1500 X

Rotating Biological 
Contactor

39 39 65 65 X X # of trains

Trickling Filters 39 39 39 65 104 130 # of TFs

Sequencing Batch 
Reactor

39 39 39 65 104 130 # of tanks

Mechanical Mixers 26 26 26 26 39 52 # of mixers

Aeration Blowers 52 52 52 52 78 104 # of blowers

Membrane Bioreactor 26 26 26 52 78 104
# of 

cartridges

Continued on page 26



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

26

Chart 2 (One Shift) continued

Maintenance

 Flow

Activity
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Multiply 
by

Total 
Hours 

for Plant

Subsurface Disposal 
System

26 26 26 26 78 104 # of systems

Groundwater 
Discharge

26 26 26 26 39 52 X

Aerobic Digestion 26 26 26 26 39 52
# of 

digesters

Anaerobic Digestion X 52 52 78 156 260
# of 

digesters

Gravity Thickening 26 26 26 26 78 104 # of basins

Gravity Belt 
Thickening

39 39 39 65 104 130 # of belts

Belt Filter Press 39 39 39 65 104 130 # of presses

Mechanical 
Dewatering 
(Plate Frame and 
Centrifuges)

39 39 39 65 104 130 # of units

Dissolved Air 
Floatation

X 26 26 26 78 104 # of units

Chlorination (gas) 26 26 26 52 78 104 X

Chlorination (liq.) 52 52 52 78 117 156 X

Dechlorination (gas) 26 26 26 52 78 104 X

Dechlorination (liq.) 52 52 52 78 117 156 X

Ultraviolet 26 26 26 39 65 78 # of racks

Biofilter 130 130 130 130 130 130 # of units

Activated Carbon 130 130 130 195 195 260 # of units

Wet Scrubbers X X X 39 65 78 # of units

Microscreens 26 26 26 39 65 78 # of screens

Pure Oxygen X X X 52 78 104 # of units

Final Sand Filters 52 52 52 52 78 156 # of units

Probes/ 
Instrumentation/ 
Calibration

26 26 26 26 26 26
# of probes 

in-line

TOTAL



27

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 3 (One Shift) 
Laboratory Operations

How often are tests run?

Test Required by Permit
Testing 

Time (hrs.)

Tested 
Weekly 

X 52

Tested 
Monthly 

X 12

Tested 
Quarterly 

X 4

Annual 
Hours

Acidity 0.75

Alkalinity, total 0.75

Biochemical Oxygen Demand (BOD) 2.5

Chemical Oxygen Demand (COD) 2.5

Chloride 0.5

Chlorine, Total Residual 0.25

Coliform, Total, Fecal, E.Coli 1.0

Dissolved Oxygen (DO) 0.25

Hydrogen Ion (pH) 0.25

Metals 3.0

Toxicity 2.0

Ammonia 2.0

Total Nitrogen 2.0

Oil and Grease 3.0

Total and Dissolved Phosphorus 2.0

Solids, Total, Dissolved, and Suspended 3.0

Specific Conductance 0.25

Sulfate 1.0

Surfactants 1.0

Temperature 0.25

Total Organic Carbon (TOC) 0.25

Turbidity 0.25

Bacteriological Enterococci 1.0

Lab QA/QC Program 1.0

Process Control Testing 3.0

Sampling for Contracted Lab Services 0.25

Sampling for Monitoring  
Groundwater Wells

0.5

TOTAL

•	Sampling time is built into testing time estimates. 



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

28

Flow

Process
0.25-0.5 

mgd
0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-10.0 
mgd

10.0-20.0 
mgd

>20  
mgd

Belt Filter Press 260 780 1560 2080 2080 2080/shift

Plate & Frame Press 260 390 780 2080 2080 2080 

Gravity Thickening 65 65 130 130 260 260

Gravity Belt Thickening 65 65 130 130 260 520

Rotary Press 65 65 130 130 260 520

Dissolved Air Floatation X 130 130 260 260 260

Alkaline Stabilization 65 65 65 65 65 65

Aerobic Digestion 130 130 130 260 390 520

Anaerobic Digestion 65 65 130 390 650 1040

Centrifuges 260 260 780 2080 2080 2080

Composting 260 520-780 1040 2080 2080 2080/shift

Incineration X X X X 6240 6240

Air Drying – Sand Beds 130 130 X X X X

Land Application 65 130 130 X X X

Transported Off-site  
for Disposal

65 260 1040 2080 2080 2080

Static Dewatering 260 260 X X X X

TOTAL

Chart 4 (One Shift) 
Biosolids/Sludge Handling 



29

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 5 (One Shift) 
Yardwork

Size of Plant

Work Done Small Average Large
Total Hours 

for Plant

Janitorial/Custodial Staff 100 200 400

Snow Removal 60 120 400

Mowing 100 120 400

Vehicle Maintenance (per vehicle) 25 25 25

Facility Painting 60 80 160

Rust Removal 60 80 160

TOTAL



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

30

Chart 6 (One Shift) 
Automation/SCADA

Type of Automation Yes No

Automated attendant or interactive voice recognition (IVR) equipment

Automated meter reading (AMR), touchpad meters or other automated metering 
technology

Automatic call director (ACD)

Billing system

Computerized facilities management (FM) system

Computerized preventative maintenance

Computerized recordkeeping

E-mail

Geographical information system (GIS)

Integrated purchasing and inventory

Internet website

Laboratory information management system (LIMS)

Local area network (LAN)

Supervisory control and data acquisition (SCADA)

Telemetry

Utility customer information system (CIS) package 



31

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

• Management responsibilities (i.e., human resources, budgeting, outreach, training, town/
city meetings, scheduling, etc.) and responsibility for clerical duties (i.e., billing, reports, 
correspondence, phones, time sheets, mailings, etc.)  

_______

• Plant staff responsible for collection system operation and maintenance, pump station 
inspections, and/or combined sewer overflows

_______

• Plant operators responsible for snow plowing, road/sidewalk repair, or other municipal 
project

_______

• Plant staff involved in generating additional energy _______

• Plant receives an extra high septage and/or grease load (higher than designed organic 
and grease loadings) or plant takes in sludge from other treatment plants

_______

• Plant is producing a Class A Biosolid product _______

• Plant operators responsible for operating generators and emergency power _______

•	Plant responsible for industrial pre-treatment program _______

•	Plant staff responsible for plant upgrades and large projects done both on-site and off-site 
(i.e., collection systems, manholes, etc.)

_______

•	Plant operators responsible for machining parts on-site _______

• Age of plant and equipment (over 15 years of age) _______

Chart 7 (One Shift) 
Considerations for Additional Plant Staffing



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

32

The Northeast Guide for Estimating Staffing at Publicly and
Privately Owned Wastewater Treatment Plants (One Shift)

Plant Name:_ ___________________________________________________________________

Design Flow:___________________________ Actual Flow:______________________________ 	

Final Estimates

Chart # Annual Hours

1 – Basic and Advanced Operations and Processes

2 – Maintenance

3 – Laboratory Operations

4 – Biosolids/Sludge Handling

5 – Yardwork

Estimated Operation and Maintenance Hours

Estimated Operation and Maintenance Staff

Estimated Additional Staff from Chart 7

Total Staffing Estimate

•	Divide the total of Annual Hours by 1500 hours per year to get the Estimated Operation and Maintenance 
Staff needed to operate the plant. This assumes 5-day work week; 29 days of vacation, sick leave, holidays; 
and 6.5 hours per day of productive work.

Note: The estimate from Charts 1-5 will not be the final amount of staff necessary to run the facility. 
Please review Chart 7 for additional staffing needs.

Chart 6 – Automation/SCADA (List all “yes” answers from Chart 6.)

Chart 7 – Considerations for Additional Plant Staffing (List all “yes” answers from Chart 7.)  
Attach supporting information to justify additional staffing needs from Chart 7.



33

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

The charts on the following pages apply to publicly and privately owned wastewater treatment 
facilities where operators are present for more than one shift a day, five days a week, but 
less than 24 hours a day, seven days a week. These plants, for example, may have one shift 

a day, seven days a week, or perhaps one shift a day, five days a week, supplemented by shorter 
shifts on weekends. To arrive at the numbers on the charts, the daily hour estimates for a task were 
multiplied by 320 to determine annual hours.

Chapter 7

Charts: One-Plus Shift Plant



This page is intentionally blank.



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

35

Chart 1 (One-Plus Shift) 
Basic and Advanced Operations and Processes

Flow

Process
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Total 
Hours 

for Plant

Preliminary Treatment 160 160 320 640 960 1280

Primary Clarification  
(mult. by # of units)

160 160 160 320 320 320

Activated Sludge 640 1280 1920
1920-
2560

2560-
3200

7680 

Activated Sludge w/BNR 960 1920 2560
2880-
3840

3840-
7680

8960

Rotating Biological 
Contactor

320 480-960
960-
1920

1920 X X

Sequencing Batch Reactor 
(per tank)

320 320 320 320 320 320

Extended Aeration  
(w/o primary)

800 1600 2560 X X X

Extended Aeration w/BNR 1120 2240 3200 X X X

Pure Oxygen Facility X X X
2560-
3200

3200 5760

Pure Oxygen Facility w/BNR X X X
3200-
4800

4800 7680

Trickling Filter 320 320 640 960 1280 2560 

Oxidation Ditch (w/o 
primary)

800 1600 2560 X X X

Oxidation Ditch w/BNR 1120 2240 3200 X X X

Aeration Lagoon 480 480 480 X X X

Stabilization Pond 320 320 320 X X X

Innovative Alternative 
Technologies

640 960 X X X X

Nitrification 80 80 160 160 320 640

Denitrification 80 80 160 160 320 640

Phosphorus Removal 
(Biological)

80 80 160 160 320 640

Continued on page 36



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

36

Flow

Process
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Total 
Hours 

for Plant

Phosphorus Removal 
(Chemical/Physical)

80 160 320 640 960 1280

Membrane Processes 80 80 160 160 320 320

Cloth Filtration 80 80 160 160 160 160

Granular Media Filters 
(Carbon, sand, anthracite, 
garnet)

160 320 320 480 480 960

Water Reuse 80 80 160 160 160 160

Plant Reuse Water 32 32 32 48 80 80

Chlorination 160 160 320 320 320 320

Dechlorination 160 160 320 320 320 320

Ultraviolet Disinfection 160 160 320 320 320 320

Wet Odor Control (mult. by 
# of systems)

160 160 320 320 320 320

Dry Odor Control  
(mult. by # of systems)

80 80 160 160 160 160

Septage Handling 160 160 320 320 320 320

TOTAL

Chart 1 (One-Plus Shift) continued

Basic and Advanced Operations and Processes

•	Activated Sludge process includes RAS and WAS pumping. 

•	Secondary Clarification has been built into basic operations processes.



37

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 2 (One-Plus Shift) 
Maintenance

Flow

Activity
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd 

Multiply 
by

Total 
Hours 

for Plant

Manually Cleaned 
Screens

80 80 80 80 160 320 # of screens

Mechanically Cleaned 
Screens

80 80 80 320 960 1280 # of screens

Mechanically Cleaned 
Screens with grinders/
washer/compactors

80 160 320 640 1280 1600 # of screens

Comminutors/
Macerators

80 80 80 160 240 320 # of units

Aerated Grit Chambers 32 32 80 160 240 320
# of 

chambers

Vortex Grit Removal 32 32 80 160 240 320 # of units

Gravity Grit Removal 32 32 48 64 80 160 # of units

Additional Process 
Tanks

32 32 32 32 32 32 # of tanks

Chemical Addition 
(varying dependent 
upon degree of 
treatment)

32 32 32 32-96 96-192 256

# of 
chemicals 
added for 
processes

Circular Clarifiers 80 80 160 160 240 320
# of 

clarifiers

Chain and Flight 
Clarifiers

80 80 160 160 240 320
# of 

clarifiers

Traveling Bridge 
Clarifiers

X X X X 240 320
# of 

clarifiers

Squircle Clarifiers 80 80 160 160 240 320
# of 

clarifiers

Pumps 100 100 250 500 750 1500 X

Rotating Biological 
Contactor

48 48 80 80 X X # of trains

Trickling Filters 48 48 48 80 128 160 # of TFs

Sequencing Batch 
Reactor

48 48 48 80 128 160 # of tanks

Mechanical Mixers 32 32 32 32 48 64 # of mixers

Aeration Blowers 64 64 64 64 96 128 # of blowers

Membrane Bioreactor 32 32 32 64 96 128
# of 

cartridges

Continued on page 38



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

38

Chart 2 (One-Plus Shift) continued

Maintenance

Flow

Activity
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd 

Multiply 
by

Total 
Hours 

for Plant

Subsurface Disposal 
System

32 32 32 32 96 128 # of systems

Groundwater 
Discharge

32 32 32 32 48 64 X

Aerobic Digestion 32 32 32 32 48 64
# of 

digesters

Anaerobic Digestion X 64 64 96 192 320
# of 

digesters

Gravity Thickening 32 32 32 32 96 128 # of basins

Gravity Belt Thickening 48 48 48 80 128 160 # of belts

Belt Press 48 48 48 80 128 160 # of presses

Mechanical 
Dewatering (Plate 
Frame and Centrifuges)

48 48 48 80 128 160 # of units

Dissolved Air 
Floatation

X 32 32 32 96 128 # of units

Chlorination (gas) 32 32 32 64 96 128 X

Chlorination (liq.) 64 64 64 96 144 192 X

Dechlorination (gas) 32 32 32 64 96 128 X

Dechlorination (liq.) 64 64 64 96 144 192 X

Ultraviolet 32 32 32 48 80 96 # of racks

Biofilter 160 160 160 160 160 160 # of units

Activated Carbon 160 160 160 240 240 320 # of units

Wet Scrubbers X X X 48 80 96 # of units

Microscreens 32 32 32 48 80 96 # of screens

Pure Oxygen X X X 64 96 128 # of units

Final Sand Filters 64 64 64 64 96 192 # of units

Probes/
Instrumentation/
Calibration

32 32 32 32 32 32
# of probes 

in-line

TOTAL



39

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 3 (One-Plus Shift) 
Laboratory Operations

How often are tests run?

Test Required by Permit
Testing 

Time (hrs.)

Tested 
Weekly 

X 52 

Tested 
Monthly  

X 12

Tested 
Quarterly 

X 4

Annual 
Hours

Acidity 0.75

Alkalinity, total 0.75

Biochemical Oxygen Demand (BOD) 2.5

Chemical Oxygen Demand (COD) 2.5

Chloride 0.5

Chlorine, Total Residual 0.25

Coliform, Total, Fecal, E.Coli 1.0

Dissolved Oxygen (DO) 0.25

Hydrogen Ion (pH) 0.25

Metals 3.0

Toxicity 2.0

Ammonia 2.0

Total Nitrogen 2.0

Oil and Grease 3.0

Total and Dissolved Phosphorus 2.0

Solids, Total, Dissolved, and Suspended 3.0

Specific Conductance 0.25

Sulfate 1.0

Surfactants 1.0

Temperature 0.25

Total Organic Carbon (TOC) 0.25

Turbidity 0.25

Bacteriological Enterococci 1.0

Lab QA/QC Program 1.0

Process Control Testing 3.0

Sampling for Contracted Lab Services 0.25

Sampling for Monitoring  
Groundwater Wells

0.5

TOTAL

•	 Sampling time is built into testing time estimates. 



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

40

Chart 4 (One-Plus Shift) 
Biosolids/Sludge Handling 

Flow

Process
0.25-0.5 

mgd
0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-10.0 
mgd

10.0-20.0 
mgd

>20  
mgd

Belt Press 320 960 1920 2560 2560 2560/shift

Plate & Frame Press 320 480 960 2560 2560 2560 

Gravity Thickening 80 80 160 160 320 320

Gravity Belt Thickening 80 80 160 160 320 640

Rotary Press 80 80 160 160 320 640

Dissolved Air Floatation X 160 160 320 320 320

Alkaline Stabilization 80 80 80 80 80 80

Aerobic Digestion 160 160 160 320 480 640

Anaerobic Digestion 80 80 160 480 800 1280

Centrifuges 320 320 960 2560 2560 2560

Composting 320 640-960 1280 2560 2560 2560/shift

Incineration X X X X 7680 7680

Air Drying – Sand Beds 160 160 X X X X

Land Application 80 160 160 X X X

Transported Off-Site for 
Disposal

80 320 1280 2560 2560 2560

Static Dewatering 320 320 X X X X

TOTAL



41

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 5 (One-Plus Shift) 
Yardwork

Size of Plant

Work Done Small Average Large
Total Hours 

for Plant

Janitorial/Custodial Staff 100 200 400

Snow Removal 60 120 400

Mowing 100 120 400

Vehicle Maintenance (per vehicle) 25 25 25

Facility Painting 60 80 160

Rust Removal 60 80 160

TOTAL



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

42

Chart 6 (One-Plus Shift) 
Automation/SCADA

Type of Automation Yes No

Automated attendant or Interactive voice recognition (IVR) equipment

Automated Meter Reading (AMR), Touchpad meters or other automated metering 
technology

Automatic call director (ACD)

Billing system

Computerized facilities management (FM) system

Computerized preventative maintenance

Computerized recordkeeping

E-mail

Geographical information system (GIS)

Integrated purchasing and inventory

Internet website

Laboratory information management system (LIMS)

Local area network (LAN)

Supervisory control and data acquisition (SCADA)

Telemetry

Utility customer information system (CIS) package



43

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 7 (One-Plus Shift) 
Considerations for Additional Plant Staffing

• Management responsibilities (i.e., human resources, budgeting, outreach, training, town/
city meetings, scheduling, etc.) and responsibility for clerical duties (i.e., billing, reports, 
correspondence, phones, time sheets, mailings, etc.)  

_______

• Plant staff responsible for collection system operation and maintenance, pump station 
inspections, and/or combined sewer overflows

_______

• Plant operators responsible for snow plowing, road/sidewalk repair, or other municipal 
project

_______

• Plant staff involved in generating additional energy _______

• Plant receives an extra high septage and/or grease load (higher than designed organic 
and grease loadings) or plant takes in sludge from other treatment plants

_______

• Plant is producing a Class A Biosolid product _______

• Plant operators responsible for operating generators and emergency power _______

•	Plant responsible for industrial pre-treatment program _______

•	Plant staff responsible for plant upgrades and large projects done both on-site and off-site 
(i.e., collection systems, manholes, etc.)

_______

•	Plant operators responsible for machining parts on-site _______

• Age of plant and equipment (over 15 years of age) _______



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

44

The Northeast Guide for Estimating Staffing at Publicly and
Privately Owned Wastewater Treatment Plants (One-Plus Shift)

Plant Name:_ ___________________________________________________________________

Design Flow:___________________________ Actual Flow:______________________________ 	

Final Estimates

Chart # Annual Hours

1 – Basic and Advanced Operations and Processes

2 – Maintenance

3 – Laboratory Operations

4 – Biosolids/Sludge Handling

5 – Yardwork

Estimated Operation and Maintenance Hours

Estimated Operation and Maintenance Staff

Estimated Additional Staff from Chart 7

Total Staffing Estimate

•	Divide the total of Annual Hours by 1500 hours per year to get the Estimated Operation and Maintenance 
Staff needed to operate the plant. This assumes 5-day work week; 29 days of vacation, sick leave, holidays; 
and 6.5 hours per day of productive work.

Note: The estimate from Charts 1-5 will not be the final amount of staff necessary to run the facility. 
Please review Chart 7 for additional staffing needs.

Chart 6 – Automation/SCADA (List all “yes” answers from Chart 6.)

Chart 7 – Considerations for Additional Plant Staffing (List all “yes” answers from Chart 7.)  
Attach supporting information to justify additional staffing needs from Chart 7.



45

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

The charts on the following pages apply to publicly and privately owned wastewater 
treatment facilities where operators are present seven days a week, 24 hours a day. To arrive 
at the numbers on the charts, the daily hour estimates for a task were multiplied by 365 to 

determine annual hours.

Chapter 8

Charts: 24/7 Plant



This page is intentionally blank.



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

47

Chart 1 (24/7 Plant) 
Basic and Advanced Operations and Processes

Flow

Process
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Total 
Hours 

for Plant

Preliminary Treatment 182.5 182.5 365 730 1095 1460

Primary Clarification  
(mult. by # of units)

182.5 182.5 182.5 365 365 365

Activated Sludge 730 1460 2190
2190-
2920

2920-
3650

8760 

Activated Sludge w/BNR 1095 2190 2920
3285-
4380

4380-
8760

10220

Rotating Biological 
Contactor

365
547.5-
1095

1095-
2190

2190 X X

Sequencing Batch Reactor 
(per tank)

365 365 365 365 365 365

Extended Aeration  
(w/o primary)

912.5 1825 2920 X X X

Extended Aeration w/BNR 1277.5 2555 3650 X X X

Pure Oxygen Facility X X X
2920-
3650

3650 6570

Pure Oxygen Facility w/BNR X X X
3650-
5475

5475 8760

Trickling Filter 365 365 730 1095 1460 2920

Oxidation Ditch  
(w/o primary)

912.5 1825 2920 X X X

Oxidation Ditch w/BNR 1277.5 2555 3650 X X X

Aeration Lagoon 547.5 547.5 547.5 X X X

Stabilization Pond 365 365 365 X X X

Innovative Alternative 
Technologies

730 1095 X X X X

Nitrification 91.25 91.25 182.5 182.5 365 730

Denitrification 91.25 91.25 182.5 182.5 365 730

Phosphorus Removal 
(Biological)

91.25 91.25 182.5 182.5 365 730

Continued on page 48



48

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 1 (24/7 Plant) continued

Basic and Advanced Operations and Processes

Flow

Process
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Total 
Hours 

for Plant

Phosphorus Removal 
(Chemical/Physical)

91.25 182.5 365 730 1095 1460

Membrane Processes 91.25 91.25 182.5 182.5 365 365

Cloth Filtration 91.25 91.25 182.5 182.5 182.5 182.5

Granular Media Filters 
(Carbon, sand, anthracite, 
garnet)

182.5 365 365 547.5 547.5 1095

Water Reuse 91.25 91.25 182.5 182.5 182.5 182.5

Plant Reuse Water 36.5 36.5 36.5 54.75 91.25 91.25

Chlorination 182.5 182.5 365 365 365 365

Dechlorination 182.5 182.5 365 365 365 365

Ultraviolet Disinfection 182.5 182.5 365 365 365 365

Wet Odor Control (mult. by 
# of systems)

182.5 182.5 365 365 365 365

Dry Odor Control  
(mult. by # of systems)

91.25 91.25 182.5 182.5 182.5 182.5

Septage Handling 182.5 182.5 365 365 365 365

TOTAL

•	Activated Sludge process includes RAS and WAS pumping. 

•	Secondary Clarification has been built into basic operations processes.



49

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 2 (24/7 Plant) 
Maintenance

Flow

Activity
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Multiply 
by

Total 
Hours 

for Plant

Manually Cleaned 
Screens

91.25 91.25 91.25 91.25 182.5 365 # of screens

Mechanically Cleaned 
Screens

91.25 91.25 91.25 365 1095 1460 # of screens

Mechanically Cleaned 
Screens with grinders/
washer/compactors

91.25 182.5 365 730 1460 1825 # of screens

Comminutors/
Macerators

91.25 91.25 91.25 182.5 273.75 365 # of units

Aerated Grit Chambers 36.5 36.5 91.25 182.5 273.75 365
# of 

chambers

Vortex Grit Removal 36.5 36.5 91.25 182.5 273.75 365 # of units

Gravity Grit Removal 36.5 36.5 54.75 73 91.25 182.5 # of units

Additional Process 
Tanks

36.5 36.5 36.5 36.5 36.5 36.5 # of tanks

Chemical Addition 
(varying dependent 
upon degree of 
treatment)

36.5 36.5 36.5
36.5-
109.5

109.5-
219

292

# of 
chemicals 
added for 
processes

Circular Clarifiers 91.25 91.25 182.5 182.5 273.75 365
# of 

clarifiers

Chain and Flight 
Clarifiers

91.25 91.25 182.5 182.5 273.75 365
# of 

clarifiers

Traveling Bridge 
Clarifiers

X X X X 273.75 365
# of 

clarifiers

Squircle Clarifiers 91.25 91.25 182.5 182.5 273.75 365
# of 

clarifiers

Pumps 100 100 250 500 750 1500 X

Rotating Biological 
Contactor

54.75 54.75 91.25 91.25 X X # of trains

Trickling Filters 54.75 54.75 54.75 91.25 146 182.5 # of TFs

Sequencing Batch 
Reactor

54.75 54.75 54.75 91.25 146 182.5 # of tanks

Mechanical Mixers 36.5 36.5 36.5 36.5 54.75 73 # of mixers

Aeration Blowers 73 73 73 73 109.5 146 # of blowers

Membrane Bioreactor 36.5 36.5 36.5 73 109.5 146
# of 

cartridges

Continued on page 50



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

50

Chart 2 (24/7 Plant) continued

Maintenance

Flow

Activity
0.25-
0.5 

mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-
10.0 
mgd

10.0-
20.0 
mgd

>20 
mgd

Multiply 
by

Total 
Hours 

for Plant

Subsurface Disposal 
System

36.5 36.5 36.5 36.5 109.5 146 # of systems

Groundwater 
Discharge

36.5 36.5 36.5 36.5 54.75 73 X

Aerobic Digestion 36.5 36.5 36.5 36.5 54.75 73
# of 

digesters

Anaerobic Digestion X 73 73 109.5 219 365
# of 

digesters

Gravity Thickening 36.5 36.5 36.5 36.5 109.5 146 # of basins

Gravity Belt Thickening 54.75 54.75 54.75 91.25 146 182.5 # of belts

Belt Press 54.75 54.75 54.75 91.25 146 182.5 # of presses

Mechanical 
Dewatering 
(Plate Frame and 
Centrifuges)

54.75 54.75 54.75 91.25 146 182.5 # of units

Dissolved Air 
Floatation

X 36.5 36.5 36.5 109.5 146 # of units

Chlorination (gas) 36.5 36.5 36.5 73 109.5 146 X

Chlorination (liq.) 73 73 73 109.5 164.25 219 X

Dechlorination (gas) 36.5 36.5 36.5 73 109.5 146 X

Dechlorination (liq.) 73 73 73 109.5 164.25 219 X

Ultraviolet 36.5 36.5 36.5 54.75 91.25 109.5 # of racks

Biofilter 182.5 182.5 182.5 182.5 182.5 182.5 # of units

Activated Carbon 182.5 182.5 182.5 273.75 273.75 365 # of units

Wet Scrubbers X X X 54.75 91.25 109.5 # of units

Microscreens 36.5 36.5 36.5 54.75 91.25 109.5 # of screens

Pure Oxygen X X X 73 109.5 146 # of units

Final Sand Filters 73 73 73 73 109.5 219 # of units

Probes/
Instrumentation/
Calibration

36.5 36.5 36.5 36.5 36.5 36.5
# of probes 

in-line

TOTAL



51

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 3 (24/7 Plant) 
Laboratory Operations

How often are tests run?

Test Required by Permit
Testing 

Time (hrs.)

Tested 
Weekly 

X 52

Tested 
Monthly 

X 12

Tested 
Quarterly 

X 4

Annual 
Hours

Acidity 0.75

Alkalinity, total 0.75

Biochemical Oxygen Demand (BOD) 2.5

Chemical Oxygen Demand (COD) 2.5

Chloride 0.5

Chlorine, Total Residual 0.25

Coliform, Total, Fecal, E.Coli 1.0

Dissolved Oxygen (DO) 0.25

Hydrogen Ion (pH) 0.25

Metals 3.0

Toxicity 2.0

Ammonia 2.0

Total Nitrogen 2.0

Oil and Grease 3.0

Total and Dissolved Phosphorus 2.0

Solids, Total, Dissolved, and Suspended 3.0

Specific Conductance 0.25

Sulfate 1.0

Surfactants 1.0

Temperature 0.25

Total Organic Carbon (TOC) 0.25

Turbidity 0.25

Bacteriological Enterococci 1.0

Lab QA/QC Program 1.0

Process Control Testing 3.0

Sampling for Contracted Lab Services 0.25

Sampling for Monitoring  
Groundwater Wells

0.5

TOTAL



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

52

Chart 4 (24/7 Plant) 
Biosolids/Sludge Handling 

Flow

Process 0.25-0.5 
mgd

0.5-1.0 
mgd

1.0-5.0 
mgd

5.0-10.0 
mgd

10.0-20.0 
mgd

>20 mgd

Belt Press 365 1095 2190 2920 2920 2920/shift

Plate & Frame Press 365 547.5 1095 2920 2920 2920 

Gravity Thickening 91.25 91.25 182.5 182.5 365 365

Gravity Belt Thickening 91.25 91.25 182.5 182.5 365 730

Rotary Press 91.25 91.25 182.5 182.5 365 730

Dissolved Air Floatation X 182.5 182.5 365 365 365

Alkaline Stabilization 91.25 91.25 91.25 91.25 91.25 91.25

Aerobic Digestion 182.5 182.5 182.5 365 547.5 730

Anaerobic Digestion 91.25 91.25 182.5 547.5 912.5 1460

Centrifuges 365 365 1095 2920 2920 2920 

Composting 365 730-1095 1460 2920 2920 2920/shift

Incineration X X X X 8760 8760

Air Drying – Sand Beds 182.5 182.5 X X X X

Land Application 91.25 182.5 182.5 X X X

Transported Off-Site for 
Disposal

91.25 365 1460 2920 2920 2920 

Static Dewatering 365 365 X X X X

TOTAL



53

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 5 (24/7 Plant) 
Yardwork

Size of Plant

Work Done Small Average Large
Total Hours 

for Plant

Janitorial/Custodial Staff 100 200 400

Snow Removal 60 120 400

Mowing 100 120 400

Vehicle Maintenance (per vehicle) 25 25 25

Facility Painting 60 80 160

Rust Removal 60 80 160

TOTAL



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

54

Chart 6 (24/7 Plant) 
Automation/SCADA

Type of Automation Yes No

Automated attendant or Interactive voice recognition (IVR) equipment

Automated Meter Reading (AMR), Touchpad meters or other automated metering 
technology

Automatic call director (ACD)

Billing system

Computerized facilities management (FM) system

Computerized preventative maintenance

Computerized recordkeeping

E-mail

Geographical information system (GIS)

Integrated purchasing and inventory

Internet website

Laboratory information management system (LIMS)

Local area network (LAN)

Supervisory control and data acquisition (SCADA)

Telemetry

Utility customer information system (CIS) package



55

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Chart 7 (24/7 Plant) 
Considerations for Additional Plant Staffing

• Management responsibilities (i.e., human resources, budgeting, outreach, training, town/
city meetings, scheduling, etc.) and responsibility for clerical duties (i.e., billing, reports, 
correspondence, phones, time sheets, mailings, etc.)  

_______

• Plant staff responsible for collection system operation and maintenance, pump station 
inspections, and/or combined sewer overflows

_______

• Plant operators responsible for snow plowing, road/sidewalk repair, or other municipal 
project

_______

• Plant staff involved in generating additional energy _______

• Plant receives an extra high septage and/or grease load (higher than designed organic 
and grease loadings) or plant takes in sludge from other treatment plants

_______

• Plant is producing a Class A Biosolid product _______

• Plant operators responsible for operating generators and emergency power _______

•	Plant responsible for industrial pre-treatment program _______

•	Plant staff responsible for plant upgrades and large projects done both on-site and off-site 
(i.e., collection systems, manholes, etc.)

_______

•	Plant operators responsible for machining parts on-site _______

• Age of plant and equipment (over 15 years of age) _______



The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

56

The Northeast Guide for Estimating Staffing at Publicly and
Privately Owned Wastewater Treatment Plants (24/7 Plant)

Plant Name:_ ___________________________________________________________________

Design Flow:___________________________ Actual Flow:______________________________ 	

Final Estimates

Chart # Annual Hours

1 – Basic and Advanced Operations and Processes

2 – Maintenance

3 – Laboratory Operations

4 – Biosolids/Sludge Handling

5 – Yardwork

Estimated Operation and Maintenance Hours

Estimated Operation and Maintenance Staff

Estimated Additional Staff from Chart 7

Total Staffing Estimate

•	Divide the total of Annual Hours by 1500 hours per year to get the Estimated Operation and Maintenance 
Staff needed to operate the plant. This assumes 5-day work week; 29 days of vacation, sick leave, holidays; 
and 6.5 hours per day of productive work.

Note: The estimate from Charts 1-5 will not be the final amount of staff necessary to run the facility. 
Please review Chart 7 for additional staffing needs.

Chart 6 – Automation/SCADA (List all “yes” answers from Chart 6.)

Chart 7 – Considerations for Additional Plant Staffing (List all “yes” answers from Chart 7.)  
Attach supporting information to justify additional staffing needs from Chart 7.



57

The Northeast Guide for Estimating Staffing at Publicly and Privately Owned Wastewater Treatment Plants

Appendix A

Automation and SCADA Options

Automation and SCADA have had a major impact on the wastewater industry, increasing 
efficiency and providing for a higher level of safety. They also have had an impact on staffing. A 
plant with a large amount of automation will need a highly skilled staff and most likely a person 

directly responsible for maintaining the system. A higher amount of automation may allow a plant to 
reduce staffing during evening and overnight shifts, with approval from the appropriate regulatory group. 

There are many options available to wastewater treatment plants for automation, and a number of 
them are included in Chart 6 of this guide. An explanation of each item in the chart—and the benefits 
provided—appears below.

Automated attendant or interactive voice recognition (IVR) equipment – A phone technology that 
allows a computer to detect voice and touch tones during a normal phone call. An IVR system can 
respond with pre-recorded or dynamically generated audio to further direct callers on how to proceed. 
IVR systems can be used to control almost any function where the interface can be broken down into a 
series of simple menu choices. Once constructed, IVR systems generally scale well to handle large call 
volumes.

Automated meter reading (AMR), touchpad meters, or other automated metering technology – 
The technology of automatically collecting data from water or energy metering devices and transferring 
that data to a central database for analyzing and billing. This virtually eliminates the need for meter 
readers to visit premises, and allows for billing to be based on actual consumption rather than on 
estimates based on previous consumption. AMR technologies include handheld, mobile and network 
technologies based on telephony platforms (wired and wireless), radio frequency (RF), or power-line 
transmission.

Automatic call director (ACD) – A device or system that distributes incoming calls to a specific group of 
terminals that agents use. It is often part of a computer telephony integration (CTI) system.

Billing system – A computer program set up to handle bill printing, payment processing, accounting 
reports, and delinquent payments. The system can provide demand letters, shut-off notices, and mailing 
label printing.

Computerized facilities management (FM) system – A software package that maintains a computer 
database of information about a wastewater plant’s maintenance operations. This information is intended 
to help maintenance workers do their jobs more effectively and to help management make informed 
decisions. For example, it can help workers determine which storerooms contain the spare parts they 
need, and help managers calculate the cost of maintenance for each piece of equipment used by a plant, 
[...]
NEIWPCC Staffing Guide suggests 5+ operators needed (The plant only has 2 staff). 

Facility is seriously understaffed putting operator safety and permit compliance in jeopardy.  

 

4 

2 

Adequacy of UV system alarms uncertain. 

Manual card file system used for recording work 

Facility would benefit from a software-based program to manage assets, especially in light of the age 

of assets. 

 

No SOP’s were written by the past Superintendent leaving the current operators without adequate 

understanding of some procedures (written SOP’s are being created as time allows) 

NONE 



S:\WD-Wastewater\Operations\WWT Facilities Staff Assignments\Henniker - RHE\SiteVisits\2023-02-01 Annual RHE\2023-02-01 WWTF-

Operations Site Visit-checklist.docx 
4

6. YES NO  The facility maintains an inventory of spare parts, either at the facility or close by, 

sufficient to keep all of its critical treatment units operational. 

     If no, explain:   ____________________________________            ___ 

 

7. YES NO  Adequate process control testing is being done. 

    If no, explain:   ____________________________________            ___ 

 

8. YES NO  The facility provides an alternative power source sufficient to operate the portion of 

the publicly owned treatment works (devices and systems used in storage, 

treatment and conveyance) it owns and operates.  

    If no, explain:   ____________________________________            ___ 

 

9. YES NO  The facility has Uninterruptible Power Supply (UPS) for disinfection equipment as to 

prevent undisinfected bypass discharge during power transfer.  

    If no, explain:   ____________________________________            ___ 

 

XI. HANDLING AND DISPOSAL OF WASTES 

1. YES NO         Is septage accepted at the facility?   How much? _____________________________ 

 

2. YES NO  Is leachate accepted at the facility?   Source & Amount: ____ __________________ 

 

3.     How are wastewater solids treated/disposed of? _______________________    ____ 

         

XII.  COLLECTION SYSTEM 

1. YES NO  Does the system collect wastewater from any surrounding towns?  

    If yes, name & volume:                                                             

 

2. YES NO  Does the system receive flows from a significant industry?  

    If yes, list & explain:            

 

3. YES NO  Are any parts of the collection system connected to stormwater flows (CS)?  

    If yes, explain:                                                             

 

4. YES NO  Does the system receive significant infiltration or inflow (I/I)?  

    If yes, explain & quantify:           

 

 

 XIII. SUMMARY 

 

 

Major observations:                                                                                                                                                        

 

 

 

 

Recommendations:                                                                                                                                                         

Limited to no spare parts for critical equipment like the Belt Press, Lift station and RAS pumps 

Currently process control testing is adequate but much more testing will need to be done under the 

upcoming permit (lab equipment and test kits will need to be added to the budget, as well as staff) 

 

It appears that the UV system doesn’t provide continuous disinfection during power switching to 

generator. UV disinfection may not work properly during low flow conditions. 

 

 

 

Sludge cake to Merrimack for composting 

 

New England College is a significant contributor to the facility 

 

Significant I&I (200 – 300 % increase to flows during wet weather). As part of 

facility upgrade I&I needs to be addressed. 

The staff are knowledgeable, dedicated, and hardworking.  

Even though the facility has been well maintained, it is past design life-expectancy and in desperate need of upgrade.  

The facility will need to be upgraded to meet the upcoming permit discharge limits (Phosphorous and copper). 

The facility is seriously understaffed creating a dangerous situation for the staff and the health of the environment and public. 

Increase staff ASAP. 

Upgrade plant ASAP: critical equipment includes grit screw, clarifiers, belt filter press, UV disinfection. Facility should include with 

any upgrade screening capability at the Ramsdell pumpstation, chemical feed for metal and nutrient removal and a more 

comprehensive SCADA and alarm system. 

Any equipment not immediately upgraded should have of on-site spare parts.  



Design Flow: 0.25-0.5 mgd

Chart #

Chart 1 – Basic and Advanced Operations and Processes

Chart 2 – Maintenance

Chart 3 – Laboratory Operations

Chart 4 – Biosolids/Sludge Handling

Chart 5 – Yardwork

Estimated Operation and Maintenance Hours

Estimated Operation and Maintenance Staff

Estimated Additional Staff from Chart 7

TOTAL STAFFING ESTIMATE

Chart 6 - Automation/SCADA

Note: The Total Staff estimate from Charts 1-5 will not be the final amount of staff necessary to run the facility.  Please 

review Chart 7 for additional staffing needs.

320.00

455.00

8184.00

5.46

5.46

Automatic Call Director (ACD)

Computerized recordkeeping

E-mail

Chart 7 - Considerations for Additional Plant Staffing

Management responsibilities (i.e., human resources, budgeting, outreach, training, town/city meetings, 

scheduling, etc.) and responsibility for clerical duties (i.e., billing, reports, correspondence, phones, time sheets, 

mailings, etc.)
Plant staff responsible for collection system operation and maintenance, pump station inspections, and/or 

combined sewer overflows

THE NORTHEAST GUIDE FOR ESTIMATING STAFFING AT PUBLICLY AND PRIVATELY OWNED WASTEWATER 

TREATMENT PLANTS (One Plus Shift)

FINAL ESTIMATES

Plant Name: HENNIKER WWTF (Actual Design Flow 0.51 mgd)

Actual Flow: 0.1 - 0.2 mgd

Annual Hours

1360.00

1460.00

Final Comments:

Plant staff responsible for plant upgrades and large projects done both on-site and off-site (i.e., collection 

systems, manholes, etc.)

4589.00

Age of plant and equipment (over 15 years of age)

Note: The user should attach supporting information to justify additional staffing needs from Chart 7.

Plant operators responsible for operating generators and emergency power

Plant responsible for industrial pre-treatment program



Total Staffing Hours: 8184.00

Data Notes # of Units Process/Activity/Flow Hours Calculated Subtotal

Begin Chart 1 – Basic and Advanced Operations and 

Processes

Data Notes # of Units Process Hours Calculated Subtotal
1 Preliminary Treatment 0.50 160.00

# of units Primary Clarification 0.50 0.00
Activated Sludge 2.00 0.00

Activated Sludge w/BNR 3.00 0.00
Rotating Biological Contactor 1.00 0.00

# of tanks Sequencing Batch Reactor 1.00 0.00
1 Extended Aeration (w/o primary) 2.50 800.00

Extended Aeration w/BNR 3.50 0.00
Pure Oxygen Facility X

Pure Oxygen Facility w/BNR X
Trickling Filter 1.00 0.00

Oxidation Ditch (w/o primary) 2.50 0.00
Oxidation Ditch w/BNR 3.50 0.00

Aeration Lagoon 1.50 0.00
Stabilization Pond 1.00 0.00

Innovative Alternative Technologies 2.00 0.00
Nitrification 0.25 0.00

Denitrification 0.25 0.00
Phosphorus Removal (Biological) 0.25 0.00

1 Phosphorus Removal (Chemical/Physical) 0.25 80.00
Membrane Processes 0.25 0.00

Cloth Filtration 0.25 0.00
Granular Media Filters (Carbon, sand, anthracite, garnet) 0.50 0.00

Water Reuse 0.25 0.00
Plant Reuse Water 0.10 0.00

Chlorination 0.50 0.00
Dechlorination 0.50 0.00

1 Ultraviolet Disinfection 0.50 160.00
# of units Wet Odor Control 0.50 0.00
# of units Dry Odor Control 0.25 0.00

1 Septage Handling 0.50 160.00

End of Chart 1 – Basic and Advanced Operations and 

Processes SUBTOTAL:
1360.00

* Secondary Clarification has been built into basic operations processes.

* Activated Sludge process includes RAS and WAS pumping.

Begin Chart 2 – Maintenance

THE NORTHEAST GUIDE FOR ESTIMATING STAFFING AT PUBLICLY AND PRIVATELY OWNED WASTEWATER TREATMENT PLANTS

Choose Staffing Shifts

Enter Plant Design Flow

Page 1 3/16/2023



Unit Descriptons # of Units Activity/Flow Hours Calculated Subtotal

# of screens 2 Manually Cleaned Screens 0.25 160.00

# of screens Mechanically Cleaned Screens 0.25 0.00

# of screens
Mechanically Cleaned Screens with grinders/washer/         

compactors
0.25 0.00

# of units Comminutor/Macerator 0.25 0.00

# of chambers Aerated Grit Chambers 0.10 0.00

# of units Vortex Grit Removal 0.10 0.00

# of units 2 Gravity Grit Removal 0.10 64.00

# of tanks Additional Process Tanks 0.10 0.00

# of chemicals 

added for 

processes 2

Chemical Addition (varying dependent upon degree of 

treatment)

0.10 64.00

# of clarifiers 2 Circular Clarifiers 0.25 160.00

# of clarifiers Chain and Flight Clarifiers 0.25 0.00

# of clarifiers Traveling Bridge Clarifiers X

# of clarifiers Squircle Clarifiers 0.25 0.00

X 1 Pumps 100.00 100.00

# of trains Rotating Biological Contactor 0.15 0.00

# of TFs Trickling Filters 0.15 0.00

# of tanks Sequencing Batch Reactor 0.15 0.00

# of mixers 5 Mechanical Mixers 0.10 160.00

# of blowers 5 Aeration Blowers 0.20 320.00

# of cartridges Membrane Bioreactor 0.10 0.00

# of systems Subsurface Disposal System 0.10 0.00

X Groundwater Discharge 0.10 0.00

# of digesters Aerobic Digestion 0.10 0.00

# of digesters Anaerobic Digestion X

# of basins Gravity Thickening 0.10 0.00

# of belts Gravity Belt Thickening 0.15 0.00

# of presses 1 Belt Filter Press 0.15 48.00

# of units Mechanical Dewatering (Plate Frame and Centrifuges) 0.15 0.00

# of units Dissolved Air Floatation X

X Chlorination (gas) 0.10 0.00

X Chlorination (liq.) 0.20 0.00

X Dechlorination (gas) 0.10 0.00

X Dechlorination (liq.) 0.20 0.00

# of racks 8 Ultraviolet 0.10 256.00

# of units Biofilter 0.50 0.00

# of units Activated Carbon 0.50 0.00

# of units Wet Scrubbers X

# of screens Microscreens 0.10 0.00

# of units Pure Oxygen X

# of units Final Sand Filters 0.20 0.00

# of different 

types of probes 4 Probes/Instrumentation/Calibration
0.10 128.00

End of Chart 2 – Maintenance  SUBTOTAL: 1460.00

Begin Chart 3 – Laboratory Operations

Page 2 3/16/2023



Frequency of test

# of times test 

is run for 

selected time 

frame Tests

Hours Calculated

Subtotal

Acidity 0.75 0.00

52 2 Alkalinity, total 0.75 78.00

52 3 Biochemical Oxygen Demand (BOD) 2.50 390.00

Chemical Oxygen Demand (COD) 2.50 0.00

Chloride 0.50 0.00

Chlorine, Total Residual 0.25 0.00

52 3 Coliform, Total, Fecal, E.Coli 1.00 156.00

Dissolved Oxygen (DO) 0.25 0.00

52 12 Hydrogen Ion (pH) 0.25 156.00

Metals 3.00 0.00

Toxicity 2.00 0.00

Ammonia 2.00 0.00

Total Nitrogen 2.00 0.00

Oil and Grease 3.00 0.00

Total and Dissolved Phosphorus 2.00 0.00

52 12 Solids, Total, Dissolved, and Suspended 3.00 1872.00

Specific Conductance 0.25 0.00

Sulfate 1.00 0.00

Surfactants 1.00 0.00

52 12 Temperature 0.25 156.00

Total Organic Carbon (TOC) 0.25 0.00

52 5 Turbidity 0.25 65.00

Bacteriological Enterococci 1.00 0.00

52 12 Lab QA/QC Program 1.00 624.00

52 7 Process Control Testing 3.00 1092.00

Sampling for Contracted Lab Services 0.25 0.00

Sampling for Monitoring Groundwater wells 0.50 0.00

End of Chart 3 – Laboratory Operations  SUBTOTAL: 4589.00

*Sampling time is built into testing time estimates.

Begin Chart 4 – Biosolids/Sludge Handling

Unit Descriptons # of Units Process Hours Calculated Subtotal

1 Belt Filter Press 1.00 320.00

Plate & Frame Press 1.00 0.00

Gravity Thickening 0.25 0.00

Gravity Belt Thickening 0.25 0.00

Rotary Press 0.25 0.00

Dissolved Air Floatation X
Alkaline Stabilization 0.25 0.00

Aerobic Digestion 0.50 0.00

Anaerobic Digestion 0.25 0.00

Centrifuges 1.00 0.00

Composting 1.00 0.00

Incineration X
Air Drying – Sand Beds 0.50 0.00

Land Application 0.25 0.00

Transported Off-Site for Disposal 0.25 0.00

Static Dewatering 1.00 0.00

End of Chart 4 – Biosolids/Sludge Handling 

SUBTOTAL:
320.00

Begin Chart 5 – Yardwork

Page 3 3/16/2023



Unit Descriptons # of Units Process Hours Calculated Subtotal
1 Janitorial/Custodial Staff 100 100.00
1 Snow removal 60 60.00
1 Mowing 100 100.00

# of vechicles 3 Vehicle Maintenance 25 75.00
1 Facility Painting 60 60.00
1 Rust removal 60 60.00

End of Chart 5 – Yardwork   SUBTOTAL: 455.00

Begin Chart 6 – Automation/SCADA

Automation/SCADA Yes/No
Automated attendant or Interactive voice recognition (IVR) 

equipment No

Automated Meter Reading (AMR), Touchpad meters or 

other automated metering technology No

Automatic Call Director (ACD) Yes

Billing system No

Computerized Facilities Management (FM) System No

Computerized preventative maintenance No

Computerized recordkeeping Yes

E-mail Yes

Geographical Information System (GIS) No

Integrated purchasing and inventory No

Internet website No

Laboratory Information Management System (LIMS) No

Local Area Network (LAN) No

Supervisory Control and Data Acquisition (SCADA) No

Telemetry No

Utility customer information system (CIS) package No

End of Chart 6 – Automation/SCADA

Begin Chart 7 – Considerations for Additional Plant 

Staffing

Activities Yes/No

Management responsibilities (i.e., human resources, 

budgeting, outreach, training, town/city meetings, 

scheduling, etc.) and responsibility for clerical duties (i.e., 

billing, reports, correspondence, phones, time sheets, 

mailings, etc.) Yes

Plant staff responsible for collection system operation and 

maintenance, pump station inspections, and/or combined 

sewer overflows Yes

Plant operators responsible for snow plowing, road/sidewalk 

repair, or other municipal project No

Plant staff involved in generating additional energy No

Plant receives an extra high septage and/or grease load 

(higher than designed organic and grease loadings) or plant 

takes in sludge from other treatment plants No

Plant is producing a Class A Biosolid product No

Plant operators responsible for operating generators and 

emergency power Yes

Plant responsible for industrial pre-treatment program Yes

Page 4 3/16/2023



Plant staff responsible for plant upgrades and large projects 

done both on-site and off-site (i.e., collection systems, 

manholes, etc.) Yes

Plant operators responsible for machining parts on-site No

Age of plant and equipment (over 15 years of age) Yes
End of Chart 7 – Considerations for Additional Plant 

Staffing

Page 5 3/16/2023



                                

 

TOWN OF HENNIKER, NEW HAMPSHIRE 
        

STAFF REPORT 

 
 

DATE:   3/21/2023 
TITLE:   Reconstitute Board of Selectmen  
INITIATED BY:   Diane Kendall, Town Administrator 
PREPARED BY:   Diane Kendall, Town Administrator 
PRESENTED BY:   Diane Kendall, Town Administrator  
AGENDA DESCRIPTION:  

Board Members to elect Selectboard Chairman and Vice Chairman 
Current Chair: Kris Blomback 
Current Vice Chair: Vacated by Peter Flynn   
 

 

Legal Authority:    RSA 41:8; RSA 91-A:2 
 
Financial Details:   N/A  
 
Town Administrator Comments:   

“The method of selecting a chair varies from town to town. Some towns have a tradition that the longest-
serving member or the one whose term expires next is the chair. Others elect a chair at the first meeting from 
among all members. No matter how the chair has been chosen in the past, a board may vote to change the 
method. A board may also vote to change which selectman is the chair at any time.” NHMA Town & City 
Magazine June 2010 by Christine Fillmore 

https://gencourt.state.nh.us/rsa/html/III/41/41-8.htm#:%7E:text=41%3A8%20Election%20and%20Duties.%20%E2%80%93Every%20town%2C%20at%20the,town%20and%20perform%20the%20duties%20by%20law%20prescribed.
https://www.gencourt.state.nh.us/rsa/html/VI/91-A/91-A-2.htm
https://www.nhmunicipal.org/town-city-article/selecting-rules-boards-selectmen
https://www.nhmunicipal.org/town-city-article/selecting-rules-boards-selectmen


TOWN OF HENNIKER, NEW HAMPSHIRE

STAFF REPORT

DATE: 

TITLE: 

INITIATED BY: 

PREPARED BY: 

PRESENTED BY: 

3/8/2023 